



CREPIM

Société par Actions Simplifiée -792 178 816 R.C.S. ARRAS
Siege social : Parc de la Porte Nord - rue Christophe Colomb.
62700 BRUAY LA BUISSIÈRE France

Tél.: 03.21.61.64.00 Fax : 03.21.61.64.01

E-mail : contact@crepim.fr www.crepim.fr

SIRET 792 178 816 00015 / APE 7112B / T.V.A. FR 85 792 178 816



E09/01 rév N du 01/07/2017

ACCREDITATION N°1-5860
Scope on request @ www.cofrac.fr

Classification Certificate

Certificate n°	CCE F 1063/02/296 A
Date	20/11/17
Manager	Skander KHELIFI
Order number	1017001145
Date of order	21/09/17
Pages	1 on 1

To			
Company	LATI INDUSTRIA TERMOPLASTICI S.P.A.		
Name	Arianna Moranda		
Address	Via Francesco Baracca, 7		
Postcode	21040	Town	Vedano Olona (VA)
		Country	Italy

Tested product	
Name :	Latamid 66 H2 G/25-V0CT1
Description :	Polyamide 66 with 25 % glass fiber, with bromine based fire retardants
Density :	1,58 g/cm ³ (declared)
Color :	Black
Thickness :	1,5 mm
Remarks :	Manufacturing batch R98908
Manufacturer :	LATI

Results		
Test standard	Concern	Results
NF X 70-100-1/2	Smoke toxicity	ITC : 41,20
NF X 10- 702	Smoke opacity	Dm 408
		VOF4 900
Classification standard	Name	
NF F 16-101	<i>Rolling stock - Fire behaviour - Materials choosing</i>	
STM S-001 indice D	<i>Device technical specification</i>	
IF = 55		

According to these results the tested product get the classification

F3

C. DEVÉMY Test Officer		F. POUTCH President
S. KHELIFI Technical Manager		

The reproduction of this test report is authorized only in its integral form - The test report concerns only the object submitted for testing - To declare or not, the conformity to the specification, it was not expressly kept count of the uncertainty linked to result.